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Project: Vogtle COL

Boring No.:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 17
Stress: 100. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17
Stress: 500. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 17
Stress: 1000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 17
Stress: 2000. psf
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 5 of 17

Stress: 4000. psf
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 6 of 17
Stress: 8000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constaont Load Step: 7 of 17
Stress: 2000. psf
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 8 of 17

Stress: 1000. psf
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Depth: 85.50’
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 10 of 17
Stress: 4000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 17
Stress: 8000. psf
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 12 of 17

Stress: 16000 psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

-+ Sample No.:

ub-1

Test Date: 6/8/07

Depth: 95.50°

| Test No.:

7546

Sample Type: Undisturbed

Elevation: 123.84'

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 13 of 17
Stress: 32000 psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

- Sample No.: UD-1

Test Date: 6/8/07

Depth: 85.50¢’

Test No.: 7546

Sample Type: Undisturbed

Elevation: 123.84°

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 17

- Stress: 64000 psf
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Project: Vogtle COL Location: B-3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ

4 Sample No.: UD-1 Test Date: 6/8/07 Depth: 95.50°
Test No.: 7546 Sample Type: Undisturbed Elevation: 123.84"

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 17
Stress: 16000 psf
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Project: Vogtle COL Location: B-3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ

Sample No.: UD~1 Test Date: 6/8/07 Depth: 95.50°

| Test No.: 7546 Sample Type: Undisturbed Elevation: 123.84°
i Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 17
Stress: 4000. psf
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Project: Yogtle COL Location: B-3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ
Sample No.: UD-1 Test Date: 6/8/07 Depth: 95.50°
Test No.: 75486 Sample Type: Undisturbed Elevation: 123.84'
Description: SILT (MH)
Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 17 of 17

Stress: 1000. psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

| Sample No.: UD-1

Test Date: 6/8/07

Depth: 95.50°

| Test No.: 7546

Sample Type: Undisturbed

Elevation: 123.84’

" Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL Location: B-3035 Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

-t Sample No.: UD-1

Test Date: 6/8/07

Depth: 95.50°

Test No.: 7546

Sample Type: Undisturbed

Elevation: 123.84°

“ Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test
Overburden Pressure: O psf Water Content, % 42.49 42.60
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 75.81 80.87
Compression Index: 0 Saturation, % 93.76 106.08
Diameter: 2.5 in Height: 1 in Void Ratio 1.22 1.08
LL: 93 PL: 47 Pl: 46 GS: 2.70

Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

Sample No.: UD-1

Test Date: 6/8/07

Depth: 95.50°

Test No.: 7546

Sample Type: Undisturbed

Elevation: 123.84’

“ Description: SILT (MH)

Remarks:
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